City of Newark, Ohio
Division of Water and Wastewater
2019 Annual Report




2079 Anaal Koport

Division af ML‘W and M&fea/cz ler Iﬁl

City of Newark, OH

“To provide essential services that protect public health, preserve the
environment and support sustainable growth of the community”

Shaping the future of the utility was the primary focus for 2019. As the Long-Term Control Plan schedule was
being negotiated throughout the later part of the year, it is clear that how those projects are scheduled will
certainly affect all aspects of the utility operation. Once the schedule is finalized in early 2020, the plan will
drive the future work on infrastructure throughout the City for the extended future. Implementing the plans
for this work and planning upgrades to the equipment at the treatment plant will be the focus of our work for
this next year and well into the future.

Even though we are continuing to progress towards meeting federal mandates for CSO controls, the approval
of the Long-Term Control Plan has been a long term process. In spite of this, two major project designs were
completed in 2019. The Optimization and Siphon Improvement project was bid and construction will start in
the second quarter of 2020. This project is designed to optimize the amount of flow that can reach the plant
during a rain event. The second major CSO project to have design started in 2018 was the Fourth Street
Separation project. Bids were accepted for this major project located within the downtown area and work will
begin in the 1%t quarter of 2020. The project will replace existing combined sewer lines with new sanitary and
storm sewers. New water lines will be installed as part of this project as well. This project stretches along 4"
Street from Granville Street on the North to National Drive at the south.

We are continuing to develop and expand our backflow prevention program since taking it over from the
County a little over two year ago. We have more than doubled the number of backflow devices attached to our
system providing an extra layer of protection for our customers. The design for a project to upgrade the existing
control system at the water plant was nearing completion at the end of 2019 with construction slated to begin
in early 2020. Finally there was a major upgrade of the anaerobic digesters at the WWTP. Upgraded digesters
were put on-line in late 2019 and are currently completely operational.

All of our projects are providing better infrastructure which ultimately meets our goal of providing support to
the community for sustainable growth. None of the work is possible without an adequate budget. Maintaining
a budget that supports this work while keeping the rates affordable is an on-going task. Long-term planning
on the execution of our large capital projects is vital to this affordability. We must continue to be effective and
efficient in our utility operation so that we can continue to provide quality, reliable service at rates that citizen
can afford. We feel confident that our goal of quality and reliable service at an affordable rate will be
attainable with a little good planning and personnel dedicated to provide top quality service.

N

-

2019 Annnal Report



Financial Pages

“How you pay for it matters”

Wastewater Department

Water Department

Active Customers 17,193 Active Customers 18,696
Million Gallons Treated 2,281 Total Volume Billed (MG) 1,904
Miles of Sewer Line 182 Total Water Produced (MG) 2,490
Miles of Combined Line 57 Miles of Water Line 195
Lift Stations 16 Booster Stations 3
Storage Facilities 2

Expenses: (excluding capital items and projects)

Wastewater — Operating Expenses

Water — Operating Expenses

Administration $2,256,594 Administration $2,298,710
Treatment $2,784,942 Treatment $2,635,506
Sewer Maintenance $ 504,406 Distribution $1,225,102
Environmental Lab $ 332,575 Meter Shop $ 202,659
Debt Retirement $3,406,791 Debt Retirement $ 562,226
Total $9,285,307 Total $6,923,612
Revenues:
Sewer Water
Rental (sewer service) $3,484,659 Sales $5,505,671
Administration $1,358,314 Bulk Water $ 21,754
Debt Retirement $2,907,650 Delinquent $ 213,347
Surcharge $ 484,433 Meters $ 13,528
Capacity Fees $ 39,984 Permits $ 104,182
Trucked Wastes $ 799,600  Capacity Fees $ 18,738
Transfers $ 325,528 Deposits $ 162,619
Miscellaneous* $ 65,812 On Account $ 348,238
Miscellaneous* $1,448,264
Totals $9,465,980 Totals $7,836,341

Includes $1,102,652 in transfers from sewer fund and $202,000 from stormwater for water administration costs.

Debt Service Cover Ratio/% Debt/Working Capital Days

Wastewater — 2.8, (36%), 243 Water — 13.9, (25%), 82

Water Rate Comparison for 6000 Gallons of Usage (8 Units):

Granville | Heath | Johnstown | SWLCWS | Cols | Lancaster | Newark

Water $32.52 $46.72 $48.08 44.73 | 33.82| $54.86 $24.24
Wastewater | $39.90 $48.81 $48.04 93.38 | 44.03| $71.30 $32.51
Total $72.42 $95.53 $96.12 138.11 | 77.84 | $126.16 | $56.75

N




Annual Report 2019

Maijor Facilities

The Division of Water and Wastewater is made up of six departments at four different
base locations throughout the City. Other Facilities include 16 Sanitary Lift Stations,
3 Water Booster Stations, 2 Water Storage Facilities and 2 Auxiliary Water Wells.

Water Treatment Plant:
North Newark on the North Fork of the
Licking River, 164 Waterworks Road.

A

Wastewater Treatment Plant:
East Newark on the Licking River at East
Main Street and Ecology Row.

Water Distribution & Sewer

Maintenance Complex:
East Newark, 1275 East Main Street.

A

Water Administration Office &

Meter Shop:
Downtown Newark, 34 South 5th Street

v

B G




Water Office

Goals — 2020

@ Formulate a non-revenue water loss control
plan with a focus on auditing our larger
meter (>2”) accuracy both in the field and
in billing.

@ Implement a $1.00 fee to encourage email
bill presentment and online payments with
an emphasis on autopay signups.

@ Incorporate handheld devices used in the
field for MTU diagnostics and
programming with a web application
geared toward service order updating in the
field by the Meter Shop.

@ Reestablish Customer Service Skills
Training to assist us with our goal of
providing exceptional customer service.

@ Adjusting the front office lobby area to
provide a safer environment for employees.

Account Delinquency Report
Amount Delinquent as of 12-31-2019 (>90 days)  $152,000
Amount Delinquent as of 12-31-2018 (>90 days)  $152,000

Delinquent Collection: Delinquent amounts are being collected through
withholding of services, placing liens on properties and in-house
collection services.

Annual R eport 2019

Accomplishments — 2019

Partnered with Raftelis Financial Consultants
to evaluate our operational efficiency and
effectiveness of the meter-to-cash operations,
plus an analysis of non-revenue water loss.
We'll take their recommendations into the
year 2020 to improve in both these areas.
Worked with Systems Analyst to optimize use
of our metering and billing data. Monthly
reporting created for our larger meter usage.
Currently have 9456 online registered
accounts. These customers are able to
manage their accounts via the web.

After our fourth year of acquiring the
Backflow Program, there have been
approximately 800 unidentified devices now
added for commercial properties.
Upgraded/installed 827 new meters.
Finalized 3230 accounts and activated 3191
new accounts. Currently have 18,987 active
accounts with 6490 of those being rentals.
Recuperated $55,995.64 in unpaid services
through liens placed with Licking County
Customer Service answered 14,092 phone
calls with an average wait time of 1:27.
Busiest phone day was 2/4/19 with 94
answered calls. Wednesdays are the busiest
day of the week with 11:00am -11:59am being
the busiest time of day.

New Faces in Water Administration

Customer Account Rep — Chloe Payne

Top 5 Consumers of Water & Wastewater Services

Project Engineer — Adam Bernard

Owens

Anomatic

Tamarack Farms Dairy

Licking Memorial Hospital

Mobile Power Wash (Industrial Water)

City of

Newark (¢
Ohio

A
N

Division of Water and Wastewater

519,530 gpd
432,737 gpd
204,608 gpd
109,536 gpd

61,828 gpd



Water Treatment Plant  awvuas rerorr 2019

/ /’/M 7%4 7;?51@”;
i Wo

Water Pump

Basin

eeeee
North Fork of
Licking River

@ Preoxidation

Rapid
Mix Basin

L

Flocculation
Basins

| Sedimentation 1
Basins Re-carbonation |

Basins

Finished Water

' P'urnptuhon

I Ropid Gravity
Sand Filters

@ Chlorine

Contact Basin |

Clearwell

Ohio EPA Chemical Monitoring

Averages for 2019

pH 8.83 S.U.

Phen. Alk. 3.0 mg/L
Total Alkalinity 43.2 mg/L
Stability -2.81 mg/L
Hardness 107 mg/L
Phosphate 0.75 mg/L
Free Chlorine 1.19 mg/L
Combined Chlorine 0.13 mg/L
Fluoride 0.87 mg/L
Nitrate 1.36 mg/L
Turbidity 0.06 NTU

TOC (raw) 2.43 mg/L
TOC (finished) 1.18 mg/L
Lead (90™ percentile) 0.00 ug/L
Copper (90 percentile) 0.00 mg/L
PFOA/PFOS (raw) <2.0 ng/L

PFOA/PFOS (finished) < 2.0 ng/L

Major Projects Completed in 2019

South Intake New Traveling Screen Installed
(picture to the right)

Roof Replacement, Flat Roof & Metal Roof 4
buildings.

Dredged River

Replaced 2 of 10 UV control touch screen
UVT analyzer replaced

East Floc Basin, unplanned Major Repairs
completed

Two Filter Flow Controllers Replaced
Repaired HVAC for Admin building

Replaced 98% lights with LED

Visit our website for more information on your water
http://www.newarkohio.net/city-services/water-
wastewater-main

Production Data for 2019

MGD
MG

6.81
2,280.71

Daily Average Production
Yearly Total Production

Major Project Goals for 2020

Lime Sludge lagoon #3 hauling

UV Control Touch Screen replacement.

River Dredging

Bid opening for PLC upgrade & fiber optic cable

project

In-house Filter Floor renovation

Flat & Metal Roof Replacement, Sludge & Return
and Admin buildings

Replace remaining 2% lights & parking lot lights
with LED

Lead and Copper Sampling

Lime Silo Painting



http://www.newarkohio.net/city-services/water-wastewater-main
http://www.newarkohio.net/city-services/water-wastewater-main

Wastewater Treatment Plant

Annual Report 2019

HOW THE TREATMENT

PROCESS WORKS
/

/

REMOVAL

INFLUZNT
FRIMARY SLUDGE

mmm
© rom—

SCRRRNS

@%Lﬁw

INPBCTION

SLUDGE
STORAGE

Pa‘t’ggxs ~
\
2019 Plant Operation Data
Annual Average
Ave. Raw Final % Removal Raw Final % Removal Raw Final % Removal
Flow  Suspended Suspended Suspended CBOD CBOD CBOD Ammonia Ammonia  Ammonia
Solids Solids Solids

MGD mg/I mg/I mg/I mg/I mg/I mg/I
9.4 119.2 3.5 96.7% 73.3 2.4 96.6% 8.1 0.17 97.9%

Major Projects Completed in 2019

Brought Anaerobic Digesters on-line in September
of this year.

Replaced Two Influent Pumps (IP) with new Rotating
Shaft Assemblies.

Replaced Two Influent Pump Variable Frequency
Drives (VFD).

Upgraded SCADA system hardware and software to
newest Wonderware platform.

Replaced Influent Valve for #4 Influent Pump.
Replaced Non-Potable Water motor and pump.
Replaced Administration and Filter Building roofs.
Rebuilt #1 Influent Screen.

Refurbished Main Breaker for plant electrical
system.

Replaced blower for the Grit/Grease tank.

Replaced Two Primary and One Thickened Sludge
mag meters.

Started engineering for replacement of our 20 year
old Ultraviolet Disinfection Unit.

Major Project Goals for 2020
e Finish rehabilitation of Anaerobic Digesters

e Replace #2 Influent Pump VFD and repair #4 IP
VFD.

e Continue asphalt and concrete repairs

e Upgrade SCADA system hardware and software to
newest Wonderware platform.

Begin working on items from Phase IT of our Long
Term Control Plan

e Recommission #1 Thickener - New PLC and rebuild
flow meter.

e Replace Impellers on Return Activated Sludge pumps.

e  Continue to evaluate and engineer new Ultraviolet
Disinfection System.

N




Annual Report 2019

Ultraviolet Disinfection

The Wastewater Treatment plant installed a Trojan 4000 Ultraviolet Disinfection System
in 1999 replacing chlorine disinfection. Over the last twenty years the system has
performed very well, keeping the plant in compliance with our NPDES permit. The age and
cost of maintaining the older UV system now makes it feasible to look at newer technology.
We will continue to use Ultraviolet Disinfection but with lower energy consumption, we
should be able to use about 1/3 the power. Preliminary engineering and site visits were
conducted at the end of 2019. We are hopeful the new UV system will be in place for the
2022 disinfection season.

Trojan 4000 UV Disinfection




Annual Report 2019

Anaerobic Digester Rehabilitation

Dugan and Meyers started on the project in June of 2018. September of 2019 the
digesters were put into service and have been operating very well since. The new heating
and mixing systems are proving to be highly efficient, providing more gas production.
Currently only one boiler is needed to keep up with the heating demands of the three
anaerobic digesters. Going forward we plan on recommissioning the gas scrubbing system
in order to sell excess methane gas produced.

#1 Digester Heat Exchanger Boilers

13




WATER DISTRIBUTION Annual Report 2019

2018 Accomplishments
> Renewed 185 water services.
> Installed 1583 ft of new water main on Arlington Ave.
> Installed 9 new water taps.
> Discontinued 26 old abandoned water services.
> Repaired 41water main breaks.
> Replaced 9 Fire Hydrants.
> Repaired 31 Fire Hydrants.
> Completed 2019 annual fire hydrant flushing program.
> Painted 667 Fire Hydrants,
> Helped with downtown project, Line stops new valves etc.
> Leak detection, 18.7 miles of water main completed.
>

Worked Valve Maintenance program, repaired 21 Valves, Worked
1231 Valves, Replaced 12 Valves.

New 8” watermain on Arlingtn Ave. Horns Hill Rd. lowering for sewer.
Goals for 2020

> Upgrade water main on Pierce Ave.

> Continue to upgrade old galvanized water services.

> Continue fire hydrant flushing in warmer months.

> Resume valve maintenance program.

> Continue valve and leak detection program.

> Continue high quality service to water customers of Newark.

B C




Annual Report 2019

'y

A e '.’"1%. AN i
Line stop installation on the Square on some 100+ year old pipe.




Accomplishments: 2019

Renewed 185 water services.

Installed 1583 ft of new water main on Arlington Ave.
Installed 9 new water taps.

Discontinued 26 old abandoned water services.
Repaired 41water main breaks.

Replaced 9 Fire Hydrants.

Repaired 31 Fire Hydrants.

Completed 2019 annual fire hydrant flushing program.
Painted 667 Fire Hydrants.

Helped with downtown project, Line stops new valves etc.
Leak detection, 18.7 miles of water main completed.

Worked Valve Maintenance program, repaired 21 Valves, Worked
1231 Valves, Replaced 12 Valves.

YVVVVVVVYVYVVYVYV

Goals for 2020

Upgrade water main on Pierce Ave.

Continue to upgrade old galvanized water services.
Continue fire hydrant flushing in warmer months.

Resume valve maintenance program.

Continue valve and leak detection program.

Continue high quality service to water customers of Newark.

VVVYVVY



SEWER MAINTENANCE 2019

Accomplishments

Responded to 20 plugged sewer orders on city mains
Responded to 60 plugged orders on owners.
Televised 72,016 FT of sewer main.

Cleaned 137,435 FT of sewer main.

Inspected CSO overflows 57 times after rain events
Manholes Worked, 124 repaired or replaced
Manhole inspections 1,231 completed.

YVVVVYVYYVYYVY

Goals for 2020

» Continue televising sewer mains to determine if repairs are needed in a effort to
reduce the chances of catastrophic sewer failure.

Complete upgrade of sanitary and storm lift stations with SCADA monitoring
system.

>

» Continue to monitor for long term control plan.

» Continue with preventive maintenance work on manholes and sewers to provide
customers with reliable and uninterrupted service.

>




Proiects 2019 Annual Report

Completed Projects

Horns Hill Rd. — Sanitary Sewer - The existing sanitary sewer was extended north on Horns Hill Rd.
approximately one mile to the Fairway Estates subdivision. Additionally, the box culvert under Horns